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FP350 FOOD PROCESSOR REPLACEMENT PARTS

FEED HOPPER

ILLUS. PART NO. NAME OF PART AMT.

PL-52187
1 00-477260 BUSHING = SNaft........eieie ettt ettt et e e e 2
2 00-477254 SCIrEW - HANAIE......eoieiiee ettt e et e e e st e e e st e e sabaeeeaaseeeeanseeeessnnsnarnnnnes 1
3 00-478883 (g Lo TRl o F= g T | PRSP 1
4 00-274323 T TSRS 1
5 00-477261 3 (o ] T | | SRR UPPPP 1
6 00-477257 SHAft - HOPPET ... ettt ettt sttt e e 1
7 00-477256 [NGaTe] I o] o T TSRSt 1
8 00-477262 SCrEW = LODE KNOD......ooiiiiieee e e e e e e e e e e e e e e e e e 1
9

00-477258 Feed Hopper (Incls. Items 1 thru 8)........couiiii e 1
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FP350 FOOD PROCESSOR REPLACEMENT PARTS

PUSH FEED HANDLE UNIT(ML-104586 & ML-134182)

ILLUS. PART NO. NAME OF PART AMT.
PL-52190
1 00-439904 SCIEW = Saft.... i et e e et e e e e e e e e e e et e e e e e e e e aaaeeeaaaarnarnnanes 1
2 00-439905 SNAft = PUSHET ...ttt e e e e e e st e e e e saa e e s stbeeeeaanasnarnnnees 1
3 00-274323 T T PRSPPI 1
4 00-439118 [ (VT g To =T O PP P P PP PPPPPPP 1
5 00-439906 SCIrEW - PUSNEE PlAte........ciiiiiiii ettt e et s e et e e staee e snnseeesnsnnnssnnnnnes 2
6 00-439910 HaNAIE = PUSHEE PIAtE.........oveiiiiieeeieeeeee et e e e e e e e e e 1
7 00-439907 Link - Pusher Plate.........
8 00-439906 Screw - Pusher Plate
9 00-439909 Plate - Pusher.............
10 00-439908 RIVETE (PIASHIC). ... ettt ettt e ettt et e e eae e e beeeeeeenaeeemseansneeaaaennes
11 00-439911 Bushing 20.4/25 x 15
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FP350 FOOD PROCESSOR REPLACEMENT PARTS

PUSH FEED HANDLE UNIT (ML-136150)

ILLUS. PART NO. NAME OF PART AMT.
PL-58586
1 00-914721 SCIEW = SNAft..... e e e e e aaaes
2 00-914726 Shaft - Pusher...
3 00-914727 Bushing.............
4 00-914729 N UL 22 TP PR PUPPPPTN
5 00-439118 [ 0] To 1= RSSO PTURTPUPPPPTN 1
6 00-914725 Screw - Pusher Plate
7 00-914732 HaNdIE - PUSHEE PIAte.........ouiiiiiiie et e e e s e e e e e e e e e e e e e e e 1
8 00-914730 LiNK = PUSREE PIALE.......eeiiiiieciic ettt e e e e e s et e e e e e e e eena e e eeaees 2
9 00-914731 [ F= L U] 1= STt 1
10 00-914736 Y =T g ] SRS PUPPPPRN 3
11 00-914733 12103 1o To TR PP PUPPPPTN 1
12 00-938736 = o T aTe T 2453 1 TSR 1
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I’ 42 00-439923 Wrench - Center Screw‘\
1 43 00-290137-00017 Plate - Blank .
\ PARTS NOT ILLUSTRATED !

23 PL-57726

HOUSING UNIT
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FP350 FOOD PROCESSOR REPLACEMENT PARTS

*36
**37
*38
**39
40
41
42
43

PART NO.

00-439129
00-439130
SC-123-02
00-439903
00-439913
00-439119
00-439924
00-117863-00001
00-439168
FE-024-37
FE-025-35
00-439914
00-439915
00-439918
00-439988
00-439990
00-274857
00-477265
00-439916
00-875522
00-875523
00-477266
00-477267
00-439937
00-439938
00-439302
SD-017-34
SC-122-37
NS-200-03
00-087711-201-1
00-439663
00-477264
00-439131
00-479616
00-439912
00-915751
00-915777
00-439125
00-915778
00-439922
00-439142
00-439923
00-290137-00017

HOUSING UNIT
NAME OF PART AMT.

Sl - WASIET ...ttt ettt et et eae e et e e e e e e 1
Knife - Chamber..........cccoiiiiiiiiiieic e
Mach. Screw M4 x 0.7 x 10mm Slotted Oval Hd. (SST)..
SUPPOrt - PUShET ...t

Feed Head Assy. (InCls. Items 3, 4, 6, & 8)......ceiiiiiiiiiiiiie e
[ P ST o7 1T o PSP
Bushing 16/20 x 15..

LOGO = HODAM. ...ttt e e 1
FIANGe - REAUCING. .....coiiiiiiieie ettt st e e e e anee 1
Relief - Strain (Power Cord) (110 V.). ..o 1
Relief - Strain (POWer Cord) (220 V.)......eeiieieiee ettt e e e e e e e e e 1
Bracket - Shaft (Incls. Item 7)

Pin = ACHVALOT (SHOM).. ..ttt ettt e et e e ent e e e e ennee
PiN = ACHVALOT (LONG). . ttiititiiiieiie ettt ettt ettt et e s et e bt e sabeebeeanbeesbeeanbaeeaeaannnee 1
SPING = COMPIESSION. .....uiiitiiiieiite ettt ettt et ee bt e te e e bt e sae e e bt e sabe e beesaaeeabeesabee s nbbneeeeann 2
O-RiNG (ACHVALOr PINS).. ..ottt ettt e e e e 2
Cord & PIUG (1107120 V.). et 1
COord & PIUG (2207240 V. )...eeeeeeeee ettt ettt ettt et e s e st e nae e e eneente e neenee e e eneee s 1
HOUSING ASSY ...ttt ettt ettt a e be e s et sat e e s ee e e st e naneentaeeeeeeanne 1
Button Assy. - Stop (120 V.).

BUtton ASSY. = STt (120 V. )....ei ittt 1
Button Assy. - STOP (220/240 V.).....ooeiiiiei e e 1
Button Assy. - Start (220/240 V. )....cc.eoiiiiiieee e 1
Bracket - SWItCh (SINGIE)......ccooiuiiieiiie e a e 1
Bracket - Switch (Double)..

Plate = INSUIBTING......eeeiiiee ettt et e e e e e e e e e e e e e e as 1
Self-Tapping Screw 6-20 x 5/8 Slotted Truss Hd., Type AB (SST).....ccceiiviiniiriiieeiiie e AR
Mach. Screw M4 x 0.7 x 10mm Phil. Pan Hd. (SST).....ccceeiiiiiiiiiieiieeiienee e 1

NUE HEX M4 X 0.7 (SST ).t iuiieetit ettt ettt ettt sab e e st e s e et enbae e e e e annes 1
Switch - POS Action.......... AR
SWItCh - REEA (1107120 V.).neieieieeiie ettt ettt et e et e e s e e saeeesee s nsneaaeenas 1
Switch - Reed PR15 (220/240 V.)...oo oottt ettt e naaaae e 1
Kit - Pull Rod

Kit = LOCK HANAIE...... ..ottt e e e e e e et e e e e e e e e et aeeaaas 1

Ejector........ccoveiiiiieinnns
Wrench - Center Screw
PIAte = BIANK......coiie ittt e e e e e e e e e e e e e e e e e aaaaaaes

* Before SN 761048340
** Starting SN 761048340

11 - F-19468 Rev. G (November 2021)



FP350 FOOD PROCESSOR REPLACEMENT PARTS

________________________

32 00-938623 Overload Relay |
/ 1 " PARTS NOT ILLUSTRATED Ut

G =
Vi

SO\~

MOTOR AND BASE UNIT
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FP350 FOOD PROCESSOR REPLACEMENT PARTS

MOTOR AND BASE UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-57727

1 SC-121-48 Set Screw M8 x 1.25 x 12mm Socket Hdls., Cup Pt. (SST)......ooiiiiiiiiiiiiiieeieeee e

2 00-439140 Capacitor - Run (80uF) (110/120 V.)...covvrieieeeieeeceeeeee

3 00-477277 Capacitor (BOMF) (220/240 V.)....eo ettt ettt e e neee s 1

4 00-875529 Protector - Overload LRD16 10-13 (110/120 V.)..eoueiiuieiiieeiie ettt 1

5 00-875526 Contactor (110/120 V.)....coeereiereeeeeeie e

6 00-914116 Protector - Overload LRD16 10-13 (220/240 V.).....ciuiiieieeeieeeieeie et 1

7 00-914114 (OTe)a T e=Tor (o T P20 Y RS URPR 1

8 00-439139 Panel & Hardware CONTrOL..........couiiiiiiiiiiesi et 1

9 00-479591 Kit = SEAM REIAY ...ttt et ettt e et e bt e et e e bt e eabeenbaeeeeeannes 1
10 00-087714-00061  REIAY (1107120 V. ). neiiitii ettt ettt ettt et e bt et e s e e bt e e be e e esbeesabeenbaeeaeeannnns 1
11 00-477278 Relay = STArt (230 V.).eee ittt e e 1
12 00-439167 Resistor Assy. (Service Only) (ML-104586 & ML-134182)

13 00-914113 Contactor (110/120 V.)..ccueeiieeiieeieeeieeeee e

14 00-087713-00100  Contactor (110/120 V.) (FP350C)...

15 00-274344 Circuit-RC (110 V.).oeeeeieeee

16 00-274860 CIrCUIL = RC (220 V.). ettt ettt ettt et e et e et e e sae e e st e e bt e emteesnseesnseeenaeaanssnaaeann 1
17 SC-200-20 NLA - Obsolete--Mach. Screw M5 x 0.8 x 6mm Slotted Cheese Hd............cccccooeeiiiiiiiiiiieniens 1

18 00-439137
19 00-477276
20 00-439136

21 00-439296
22 00-439921
23 00-274353 Foot - Rubber
24 SD-037-40 Self-Tapping Screw 3.5 x 9.5mm Slotted Oval Hd., Type AB (SST)......covveviiiiiiiieiieiiiieeeene 3
25 00-274351 LoUVer - Left & RIGNT......oiiiiiiiiiii ettt 1
26 00-914487 Kit - Motor (120 V.) (Incls. Item 8, Fan, Shroud, & Gear)...........ccccceeriiiiiieiiienieceiee e 1
27 00-477273 MOLOF (2207240 V. ).ttt ettt ettt et ettt et ena e e nneeann 1
28 SC-120-48 Cap Screw M6 x 1.0 X 18mMm HeX Hd. (SST)...ei i 4
29 WL-006-17 Lockwasher 174 HEliCal (SST)....ccuuiiiiiiiieiieie ittt 4
30 00-439133 RING = SNttt bbbttt ettt eaa e 1
31 00-439124 Pin - Carrier
32 00-938623 OVEMOAA REIAY ...ttt ettt e et e et e et e e ebeeeabee s nnbeeaeeann 1
00-479592 Connector - Motor (220/240 V.) (Included In HeM 10)......c.coiiiiiieiiiiiie e 1
00-333692 Foot - Adjustable...........cccoveiiiiiii
00-477268 Fuse T100 (220/240 V.).
00-477269 L[] LY e TSRS
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FP350 FOOD PROCESSOR REPLACEMENT PARTS

ACCESSORIES
ILLUS. PART NO. NAME OF PART AMT.
PL-57728
1 SC-120-82 Mach. Screw M5 x 0.8 x 6mm Slotted Flat Hd. (SST)
2 00-439157 Knife - Standard SHCET.........ccooiiiiieie e
3 00-439298 Plate - Standard Slicer 3/8 In. (Incls. Items 1 & 2)........
4 SC-120-82 Mach. Screw M5 x 0.8 x 6mm Slotted Flat Hd. (SST)..
5 00-439158 Knife - FiNe SHCer.......ccciieeiie e
6 00-439170 Plate - Fine Slicer 5/32 In. (INClS. HEMS 4 & 5)....ccuviiiiiiiiiiiiicceee e
00-439171 Plate - Fine Slicer 7/32 In. (INClS. HEMS 4 & 5)....ccviiiiiiiiiiiiiieeee e 1
00-439172 Plate - Fine Slicer 3/8 In. (Incls. Items 4 & 5)
00-439303 Plate - Fine Slicer 9/16 In. (INCIs. HEMS 4 & 5)......ueiiiiiiiiiiieie e 1
7 SC-120-82 Mach. Screw M5 x 0.8 x 6mm Slotted Flat Hd. (SST)......ccceoiiiiriiiiiiiiieecreesceee e 6
8 00-439158 Knife - FiNe SHCEr........ccoviiiiiieiiiececeseeecc e
9 00-439164 Plate - Fine Slicer 1/16 In. (Incls. ltems 10 & 11)...
00-439169 Plate - Fine Slicer 1/8 In. (Incls. Items 10 & 11).....
00-479533 Plate - Fine Slicer 1/32 In. (Incls. HEMS 10 & 11)....eiiiiiiiieiiii e
10 00-875674 RING = CONEET ...ttt b ettt sae et e ae e et en b ae e e e e aanes 1
11 00-477791 Kit = KNIfE 9732 1Nttt ettt e e e e te et et e e er e e e e eneenneeanneeeane 1
00-477792 Kit = KNIfE 3/8 Nttt et e e ettt e e enn e e e nnneeann 1
00-477793 Kit = KNIE 172 1Nttt e et e e et e e enn e e e nnneeann 1
00-477794 Kit = KNIE 5/8 ...ttt b et enn e e nneeaan 1
00-477795 Kit = KNIE 374 1Nttt ettt b et b et ent e e neeeaan 1
00-479555 Kit - Knife 1 In
12 SC-121-13 Mach. Screw M4 x 0.7 x 8mm Slotted Flat Hd. (SST)......cceoviieiriiiirieiieneeeceee e 8
13 00-477786 Plate = DICET (9732 IN.). ..ttt ettt ettt 1
00-477787 Plate = DICET (3/8 IN.) ..ttt sttt ettt aan 1
00-477788 Plate = DICET (172 IN.) .ttt sr e enn e e eneeeaane 1
00-477789 Plate = DICET (5/8 IN.)..uiiieieeieeiieee ettt 1
00-477790 Plate - DICEI 3/4 TNttt 1
00-479556 [ F= Y LT I o= e o SRR 1
14 00-439175 Knife - Balk 3/32 IN......cooiiieieeeeeee e
15 SC-120-83 Mach. Screw M4 x 0.7 x 6mm Slotted Flat Hd. (SST)..
16 00-439174 Plate - Julienne 3/4 In. (Incls. Items 29, 30, 32, & 33)..
17 SC-120-82 Mach. Screw M5 x 0.8 x 6mm Slotted Flat Hd. (SST)
18 00-439157 Knife - Standard SHCET.........coouiiiie e
19 00-439177 Knife - Balk 3/16 In
00-439179 Knife - Balk 7/32 In
00-439162 KNife = BAIK 3/8 1Nttt
20 SC-121-13 Mach. Screw M4 x 0.7 x 8mm Slotted Flat Hd. (SST)
21 00-439173 Plate - Crimping 3/16 In. (Not Shown) (Incls. ltems 42 & 43)
00-439176 Plate - Julienne 3/16 In. (Incls. Iltems 34, 37, 42, & 44)..........
00-439178 Plate - Julienne 7/32 In. (Incls. Items 35, 37, 42, & 45).....ueoe it
00-439180 Plate - Julienne 3/8 In. (Incls. ltems 36, 37, 42, & 46)......ccceeeiiiiieeiieeeee e e 1
22 SC-120-82 Mach. Screw M5 x 0.8 x 6mm Slotted Flat Hd. (SST)......cccoviiiiiiiiiiiiiiiieeieeceeceeeee e 6
23 00-439159 Knife - Crimping Slicer 3/16 In. (NOt SHOWN)........ccuiiiiiiiiiiiii e 2
00-439160 Knife = JUNBNNE 3/16 IN.....iuiiiiitiee ettt eneeeaane 2
00-439161 Knife = JUNBNNE 7/32 IN.....iitiiiiitie ettt ne e 2
00-439163 Knife = JUNBNNE 3/8 IN......eiiiiiiiitee ettt 2
24 00-439143 Insert - Fine Grater.
00-439145 Insert - Shredder Plate 1/16 In. (1.5MM)......ooiiiiiiii e 1
00-439146 Insert - Shredder Plate 5/64 IN. (2MM).......ciiiiiiiii et e e 1
00-439147 Insert - Shredder Plate 1/8 In. (3mm).......
00-439148 Insert - Shredder Plate 5/32 In. (4.5mm)..
00-439149 Insert - Shredder Plate 7/32 In. (6mm).....
00-439150 Insert - Shredder Plate 5/16 In. (BMIM)......ccoiiiiiiiiiii e
25 SC-120-85 Mach. Screw M3 x 0.5 x 6mm Slotted Flat Hd. (SST)......ccccorviiiiiiiiiiiiiieeeceeercceeee e 9
26 SC-120-85 Mach. Screw M3 x 0.5 x 6mm Slotted Flat Hd. (SST).....ccceeiuiiiiriiieiieieeeeseeeee e 3
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FP350 FOOD PROCESSOR REPLACEMENT PARTS

ILLUS. PART NO.
PL-57728

27 00-439144

00-439151

00-439152

00-439153

00-439154

00-439155

00-439156

00-479534

00-938882

00-439297

00-274372

ACCESSORIES
NAME OF PART AMT.
Plate - Fine Grater (INcls. femMS 47, 51, & 52)....cuiiiiiiiiieiie et 1

Plate - Shredder 1/16 In. (Incls. ltems 48, 54, & 55).
Plate - Shredder 3/32 In. (Incls. ltems 49, 54, & 55).
Plate - Shredder 1/8 In. (Incls. Items 50, 54, & 55)...
Plate - Shredder 3/16 In. (Incls. ltems 51, 54, & 55)
Plate - Shredder 7/32 In. (Incls. Items 52, 54, & 55)
Plate - Shredder 5/16 In. (Incls. ltems 53, 54, & 55).......cccceiriiiiiiiiiiiiiieeeee e 1

Plate - Shredder 3/8 IN.......o ettt e e e e e e e e e aaaeeas 1
Plate - Shredder 3/8 IN. SS (TOMM) BL......ccouiiiiiiiiiieiie et 1
Plate - French Fry 3/8 In. (NOt SRHOWN).......coouiiiiiiiiiee e 1

Wall RACK (INCIS. LADEI)......eiiiiieie ettt et e e e e e e e e e e 1

F-19468 Rev. G (November 2021)
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FP350 FOOD PROCESSOR REPLACEMENT PARTS

ACCESSORIES
ILLUS. PART NO. NAME OF PART AMT.
PL-58587
1 00-914709 Grid - SOft DICE 3/8 IN. (SEE)....eviriiiiieiieeee e 1
2 00-914706 Grid - SOft DICe 5/16 IN. (SEL)....eiuiiiiieiiiie et 1
3 00-914712 Grid - Soft DICE 5/8 IN. (SL)....eiiiiiiieeiiee e 1
4 00-914715 Grrid - SOft DICE 1/2 IN. (S1)..ueiiteeiiiie ittt eaneeeeneee s 1
5 SC-121-13 Mach. Screw M4 x 0.7 x 8mm Slotted Flat Hd. (SST)......ccccoriiiiiiiiiiiiiiieecceeeceeee e 8
6 00-875674 RING = CONEET ...ttt ettt sttt e et sb et ae e e e e eenee 1
7 00-914792 SCrEW M3 X BIMIM (SST)... ettt ettt b ettt te b eeann e eneee s 3
8 00-914707 Plate - SOft DICING 5/16 IN.....uiiiiiiieieieiete ettt se e e s e st e e anbeeneean 1
9 00-914708 Plate - Soft Dicing 3/8 In....
10 00-914713 Plate - SOft DICING 5/8 IN......coiiiiiiiieieieiieet ettt sttt e e nee s 1
11 00-914719 Plate - SOft DICING 172 IN.....uiiiiiiiiiiieiee bbbttt n 1
12 00-914791 KNifE = SOft DICING.....cveteneeieeieeie sttt n 1
13 00-914717 TADIE = WWOTK. ...ttt b bbbt b bttt ettt ben et 1
14 00-435091 Work Table (INCls. HeMS 15, 16, & 17).c..eiiiiiiiiieiee ittt
15 00-333692 FOOt = AQJUSTADIE......ceee ettt e e e
16 00-333691 INSEIT = LEVEIET. ...ttt ettt et st ea e e e e e ane
17 NS-017-16 Jam Nut 3/8-16 Hex..........
18 00-914790 Container - Plastic (Pan)...
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FP350 FOOD PROCESSOR REPLACEMENT PARTS

ILLUS.
PL-52188

1

abhwN

PART NO.

00-439990
00-439915
RR-011-99
00-439988
00-439918

SHAFT BRACKET ASSEMBLY

O-Ring (Activator Pin

Pin - Activator (Short)

NAME OF PART

) USSP PPPR TP

REAINING RING. ...ttt ettt et e e e e eanee
Spring - Compression....

Pin - Activator (Long)
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